
Flue Gas Desulfurization (FGD) Wastewater 
Characterization and Management: 2007 Update

0



 

0



EPRI Project Manager 
P. Chu 

ELECTRIC POWER RESEARCH INSTITUTE 
3420 Hillview Avenue, Palo Alto, California 94304-1338 • PO Box 10412, Palo Alto, California 94303-0813 • USA 

800.313.3774 • 650.855.2121 • askepri@epri.com • www.epri.com  

Flue Gas Desulfurization (FGD) 
Wastewater Characterization and 
Management: 2007 Update 
 

1014073 

Final Report, March 2008 

 

 

0



 

DISCLAIMER OF WARRANTIES AND LIMITATION OF LIABILITIES 

THIS DOCUMENT WAS PREPARED BY THE ORGANIZATION(S) NAMED BELOW AS AN 
ACCOUNT OF WORK SPONSORED OR COSPONSORED BY THE ELECTRIC POWER RESEARCH 
INSTITUTE, INC. (EPRI). NEITHER EPRI, ANY MEMBER OF EPRI, ANY COSPONSOR, THE 
[...]
Figure 5-6 
Effect of Primary Sludge Recycle on Desaturation Particle Size Distribution by Number 

 

%%
  II nn

  EE
aa cc

hh   
SS

ii zz
ee   

RR
aa nn

gg ee
  

Particle Diameter (microns) 

0 

2200  

4400  

10 100 3 300 

Without
Recycle 

With
Recycle 

0



 
 
FGD Wastewater Management 

5-8 

 

Figure 5-7 
Effect of Primary Sludge Recycle on Desaturation Particle Size Distribution by Volume 

General Plant Design—Piping Layout and Mixing 

Piping layout is critical when dealing with high solids wastewater, particularly since gypsum 
solids have a tendency to cement to each other. In earlier designs, wastewater either entered or 
exited the bottom of the reactor to avoid short-circuiting of the reactor. If the effluent leaves 
from the top of the tank, there will be a tendency for larger particles to build up in the tank. One 
problem with this arrangement (Figure 5-8) is that after shutdown, the solids in the pipe settle in 
the pipe. This is particularly a problem in vertical sections of the pipe, as solids from the entire 
vertical section of pipe can settle to the elbow and plug it there. 

 

Figure 5-8 
Connecting Desaturation Tank with Primary Clarifier with Submerged Pipe 

0 

0.
2 

0.
4 

0.
6 

0.
8 

1 

5 1 10
Particle Diameter (microns)

%
 in

 S
iz

e 
Fr

ac
tio

n 
by

 V
ol

um
e 

5

0



 
 

FGD Wastewater Management 

5-9 

The problems of short-circuiting, settling in pipes and particle stratification can be reduced if a 
dip tube is employed for the outlet (Figure 5-9).When the flow is stopped, solids in the dip tube 
(shown in red on Figure 5-9) drain into the tank. By using a gravity pipe that discharges to the 
primary clarifier’s center well above the water level, the pipe will flow at less than full 
maintaining a velocity that is higher than if the pipe flows full with a submerged outlet. The pipe 
is also self-draining when flow is shut down, reducing the potential for solids plugging. 

 

Figure 5-9 
Connecting Desaturation Tank with Primary Clarifier using Dip Tube (red) and Gravity Pipe 

Mixing is critical within all mixing tanks in the process. If mixing is insufficient, larger particles 
settle out resulting in adversely affecting chemical mixing and pH control. If there is too much 
mixing particles shear will result, reducing effectiveness of downstream removal. Higher speed 
mixers can be used in traditional chemical mix tanks, where hydraulic detention times are less 
than one minute, but most of the reaction tanks in an FGD system have design hydraulic 
detention times from 20 minutes to an hour, which means much higher times at low flow rates. It 
is desirable to have two impellers, as shown in Figure 5-9, and that the impeller be as large a 
diameter as possible, and with minimum tip speed. Radial flow impellers (Figure 5-10) or axial 
flow impellers designed specifically for low shear flocculator applications should be employed. 
Impeller tip speed should be limited to less than 3 feet per second. It is desirable to have a mixer 
with variable speed so that the mixing intensity can be adjusted during startup to the optimum 
balance between mixing intensity and particle shear. Where a variable speed mixer is used, then 
adequate mixing for solid suspension should be achieved at the midpoint of speed. Baffles are 
needed for circular mixing tanks to eliminate the tendency of the mixed fluid to simply rotate. 

0



 
 
FGD Wastewater Management 

5-10 

 

Figure 5-10 
Axial Flow Flocculating Mixer 

Primary Clarification 

Untreated FGD wastewater can vary widely in suspended solids, depending mainly on the 
methods chosen for gypsum dewatering by the FGD system vendor. Mechanical dewatering has 
employed centrifuges and rotary vacuum drums in the past, although vacuum belts are typically 
employed today. To attain low moisture content in a large-capacity gypsum dewatering system, 
the purge water is first treated to remove fine particles of immature gypsum crystals, clays, and 
other inerts using a single-stage or dual-stage hydroclone. Where single-stage hydroclones are 
used and gypsum is to be sold, the hydroclones may be set to minimize fines in the underflow, 
resulting in TSS in the wastewater (hydroclone overflow) as high as 7 percent. Where gypsum 
solids are to be disposed and secondary hydroclones are employed, TSS can be less than 
2 percent in the wastewater (secondary hydroclone overflow). The treatment plant designer must 
account for the effect of aging on hydroclone efficiency. At one plant, the overflow TSS 
measured in excess of 10 percent in overflows when the hydroclones drifted out of calibration. 

Where gypsum dewatering is carried out using a stacking pond–that is, a pond where the gypsum 
solids are deposited and dredged into piles for gravity drainage–the ponds will remove a large 
portion of the wastewater TSS, and the wastewater (overflow from pond) appears to have TSS 
much less than 2 percent. A general rule of thumb has been to use a primary clarifier if the TSS 
in the wastewater is ever going to be greater than 2 percent. If stacking ponds are employed, 
primary clarification may not be required. If hydroclones are used to separate fines from the 
purge water, then treatment should include primary clarification. 

0



 
 

FGD Wastewater Management 

5-11 

 

Figure 5-11 
Primary Clarifier 

Primary clarifiers for FGD wastewater treatment are designed as sludge thickeners, with a 
steeply-sloped floor and high torque mechanisms (Figure 5-11 and Figure 5-12). It is more 
desirable to have high torque capability than to have a clarifier rake mechanism lifter, as the 
properties of lime gypsum sludge is to form a solid that may set before the mechanism can be 
lowered and restarted. 

The goal of primary clarification is not to remove all suspended solids, but rather to reduce TSS 
to less than 1,000 mg/L so that subsequent treatment can be optimized to remove the remaining 
solids and other parameters (metals) to be removed. 

Optimally, solids should thicken to approximately 10 to 20 percent solids in the underflow from 
the primary clarifier/thickener. Less than 10 percent solids can result in poor dewatering, high 
moisture sludge cake, and sticking of sludge to filter cloths, and can result in increased operator 
attention and long cycle times. If sludge is greater than 20 percent solids, dewatering will be 
hampered by poor distribution of sludge to a filter cloth and plugging of sludge distribution 
piping. Overthickening can be prevented by controlling sludge recycle rate or sludge wasting. 

Clarifier performance and solids density can be improved by recirculating sludge from the 
primary clarifier back to the desaturation tank to promote growth of particles as gypsum is 
precipitated when lime is added. Variable sludge recycle rate is desirable, as too much recycle 
can result in solids overloading of the clarifier, particularly if the wastewater predominately 
consists of particles that are less than 20 microns in diameter. Initial operation may be at low 
recycle to avoid overloading the clarifier with solids, and the flow rate may be increased when a 
denser sludge is produced. It is desirable to flush the sludge lines when the sludge pumps are 
shut down to reduce the tendency of these lines to plug. 

0



 
 
FGD Wastewater Management 

5-12 

 

Figure 5-12 
Primary Clarifier with Gravity Inlet 

Recycle sludge pumps should be low-shear to reduce the tendency for breaking up sludge solids. 
The purpose of sludge recycle is to grow larger particles to improve settling and sludge 
dewatering. Of the various choices for recycle pumps, positive displacement/hose pumps are the 
best choices for sludge recycle. Conventional centrifugal pumps create too much shear for this 
application. Centrifugal pumps with recessed impellers have been employed in this application, 
although flat pressure/head curve results in low suction head. Progressive cavity and air-operated 
diaphragm pumps operation results in excessive wear and low service life for sludge recycle due 
to the high abrasiveness of the solids. Positive displacement pumps have the ability to produce a 
high head if needed to open a plugged line while creating low shear. Hose pumps appear to be 
well suited for the low-flow recycling of sludge because only the hose is in contact with the 
abrasive and corrosive sludge (Figure 5-13). The main disadvantage of a positive displacement 
hose pump is the large size due to the low rotational speed recommended to extend hose life. 

 

Figure 5-13 
Positive Displacement Hose Pump 

0



 
 

FGD Wastewater Management 

5-13 

Clarifier performance can also be enhanced by addition of polymers. It is therefore prudent to 
include a flocculation well in the primary clarifier and to provide the ability to add polymer at 
this point. This may not be needed based on effectiveness of sludge recycle to promote a dense 
sludge. Care must be taken not to overfeed polymer as this can cause blinding of filter press 
cloths. Polymer addition should be considered to be supplemental to achieving a dense, fast-
settling particle through sludge recycle and use of low-shear sludge pumping and reactor mixing. 
Polymer addition optimization (use of high-speed mixing) should not be at the expense of the 
generation of dense sludge. Polymers capture solids but tend to trap water in the resulting matrix, 
thereby reducing the density of the resulting sludge. 

Primary clarifiers must be sized for solids holding capacity as well as for hydraulic overflow. 
Peak overflow rate of 0.5 gallons per minute per square foot (gpm/sf) with one unit out of service 
(for more than one treatment train) seems to be sufficient for solids settling, but may not provide 
enough sludge storage, particularly when treating high-solids wastewater with low sludge 
densities. Sludge wasting should be based on density of the sludge (maintaining this between 10 
and 20 percent for optimal dewatering). Sludge level measurement seems to be of limited 
usefulness, as there is a broad range of densities that look the same to the eye or to an optical 
instrument. Measuring sludge density at a fixed depth would be more useful in controlling sludge 
wasting. 

Equalization 

Equalization serves three functions in wastewater treatment. Equalization reduces the variability 
of flow, which reduces the loads on treatment processes and enables the use of smaller treatment 
systems than would otherwise be required to handle peak loads. Equalization also reduces the 
variability of wastewater composition, further improving stability of treatment processes 
particularly when chemical additions are needed to respond to changing requirements. Finally, 
equalization allows for storage of intermittent internal wastewater flows. 

Traditionally, equalization is placed at the beginning of a treatment train, and this is the case at 
most FGD wastewater treatment plants. Providing equalization prior to primary clarification has 
some benefits, including providing a constant flow to the desaturation tank with sludge recycle. 
Loading of the primary clarifier with solids over a short period of a day also adds difficulty to 
control of sludge solids and dewatering. Where the FGD system is located some distance from 
the wastewater treatment plant, it is desirable to locate any purge water storage (for equalization) 
at the FGD system and then pump a continuous flow to the wastewater treatment plant. If initial 
equalization is considered, it should be compared to the advantages of increasing volume for 
primary clarification, as increasing primary clarifier volume increases volume available for 
sludge storage and thickening, as well as increasing hydraulic capacity. 

Where purge flows are expected to be fairly constant, it can be desirable to locate some 
equalization volume after primary clarification. For FGD systems where purge solids are high, 
the internal recycle streams (filter backwash water, filter press filtrate, filter press cloth 
washwater, stormwater from process areas, washdown and floor drain water, sludge line purge 
water, etc.) can be greater than the purge flow, with much of the water returned as relatively low 
solids filtrate. If returned to an initial equalization tank, this flow increases the hydraulic load on 

0



 
 
FGD Wastewater Management 

5-14 

desaturation and primary clarification, eliminating the load reduction gained by putting in an 
equalization tank and diluting the solids that must be thickened again. 

By desaturating FGD wastewater before equalization, the water can be treated at a warmer 
temperature, where solubility of gypsum is lower. After cooling, increased solubility of gypsum 
reduces subsequent scaling potential. Moreover, if low salt wastewater streams (such as 
stormwater, filter cloth washwater, and floor drain and washdown water) are introduced after 
desaturation, the scaling potential is further reduced. 

It is also desirable to provide for flushing of pipes containing high solids when flow is shut down 
in these lines. This can be automated using a flushing water system and control valves. If 
equalization is placed after primary clarification, then this relatively low solids water can be used 
for flushing, with “dirty flushwater” returned to this equalization. This practice results in the 
water not having a hydraulic load on the treatment units, as would be the case if final effluent (or 
plant water) were used for this purpose and were returned to an initial equalization tank. 

Therefore there may be significant advantages to splitting equalization before and after 
desaturation and primary clarification. This would be a balance between the cost of providing the 
same volume of equalization in two tanks as compared to the reduced cost in primary treatment 
due to not having to return filter press water to the head of the plant.  Equalization is best 
designed in conjunction with the gypsum dewatering system, rather than treating it as an 
independent process within wastewater treatment. Equalization should be designed to provide 
continuous flow to the treatment plant. Internal recycle flows are better directed to an 
intermediate equalization tank; however, ultimately, either can be modified effectively. 

Chemical Addition to Promote Metals and Suspended Solids Removal 

Metals in untreated FGD wastewater are present in a soluble or particulate form. Soluble fraction 
is somewhat arbitrarily defined as that which passes through a 0.45-micron membrane filter and 
consists of those species that are present as single ions or molecules that are truly dissolved, as 
well as (colloidal) particles that are smaller than 0.45 microns. The 0.45-micron filter was 
developed for microbial analysis as capturing all bacteria, and the filter has been adopted for 
water and wastewater analysis. 

Metals removal consists of taking cationic (positively charged) metal ions and combining these 
ions with anions to form solid precipitates. For most metals, the anion used is hydroxide, 
resulting in a mixed metal hydroxide precipitate. The solubility of metals is dependent on the 
concentration of hydroxide, and generally metals are less soluble at higher pH. However, when 
excessive hydroxide is available, the result is formation of a negatively charged metal hydroxide 
molecule, and solubility increases at higher pH. The solubility of individual metals is presented 
in Figure 5-14. With metals being regulated to parts per billion (ppb) or ppt levels, it would be 
difficult to have a common pH for precipitation of a mixed metal waste. 

0



 
 

FGD Wastewater Management 

5-15 

 

Figure 5-14 
Solubility of Cationic Metal Hydroxides as a Function of pH 

For this reason, there was a move to exploit the low solubility of metal sulfides. Theoretical 
solubility for various metals is shown on Figure 5-15. The most insoluble metal sulfide is 
mercury sulfide or cinnabar. The theoretical solubility of cinnabar is so low that it would take 
over 300 liters of water to dissolve one molecule. 

0



 
 
FGD Wastewater Management 

5-16 

 

Figure 5-15 
Solubility of Cationic Metal Sulfides as a Function of pH 

Exploiting the low solubility of metal sulfides is difficult, paradoxically due to the low solubility 
of the metal sulfides. Since the metals solubility is so low, metal sulfide rapidly precipitates, 
forming particles that are so small that they are essentially soluble. As a result, there have been 
various attempts to develop larger organic molecules with sulfides like functional groups. These 
include solid (ion exchange media), as well as chemicals that can be added to a wastewater to 
precipitate cationic metals. 

One of the earlier forms of organosulfides for metals precipitation in wastewater was 
dithiocarbamate (DTC). DTC (Figure 5-16) is a relatively small molecule, and metal precipitates 
tended to be relatively fine. Its use was therefore limited to use in combination with 
microfiltration. Control of dosing relied on oxidation-reduction potential (ORP) measurement. 
Since some DTC usually ended up in the effluent, problems were encountered with effluent 
toxicity. 

One organosulfide that was promoted by Degussa Chemical for treatment of mercury in FGD 
wastewater is TMT 15®. This compound is reported to be less toxic than DTC and is effective at 
treating mercury to ppb levels with conventional suspended solids removal processes 
(flocculation, clarification and media filtration). 

0



 
 

FGD Wastewater Management 

5-17 

Both TMT 15® and DTC are monomers, and this size may explain why they do not remove 
mercury down to the theoretical solubility of mercury sulfide. Some of the precipitated mercury-
organosulfide is likely to be present in particles smaller than can be removed by conventional 
solids removal methods. Analysis of mercury in various treatment systems have shown that there 
is a considerable amount of mercury present as particles smaller than 0.45 microns (Figure 5-17). 
Figure 5-17 below shows the particle size distribution of Oak Ridge National Laboratory 
industrial wastewater treatment plant water, a high-chloride wastewater stream, though not FGD 
wastewater. 

 

Figure 5-16 
DTC Molecular Structure 

 
Figure 5-17 
Effect of Filter Pore Size (microns) on Filtrate Mercury Concentration [8] 

NNoonnee  00..4455  
00  

110000  

220000  

FF ii
ll tt rr

aa tt
ee   

MM
ee rr

cc uu
rr yy

  (( pp
pp tt

))   

00..0022  

HH33CC 

HH33CC 
NN CC

SS

SS --

DDTTCC 

SS  --  

NN  

SS--  SS --  

NN  

NN  

TTMMTT--1155  

0



 
 
FGD Wastewater Management 

5-18 

Nalco developed a polymeric organosulfide with a molecular weight of between 200,000 and 
500,000 that is marketed under the NALMET Trademark (Figure 5-18). Nalco reports that it 
reduces soluble mercury concentrations to the tens of ppt, reportedly because it acts as a 
coagulant as well as a precipitating agent. Plans are underway to test this agent on an FGD 
wastewater to determine if it can be optimized further. 

Metals removal can also be enhanced over that achieved by metal hydroxide precipitation 
through iron co-precipitation (Figure 5-19). In this process, iron is added in concentrations much 
higher than the trace metals targeted for removal. Iron co-precipitation removes anionic metals as 
well as cationic metals, with cationic metals favored at high pH and anionic metals favored at 
lower pH. As the ratio of iron to trace metal increases, removal efficiency increases. With 
untreated FGD wastewater, primary treatment acts as a pretreatment step, employing metal 
hydroxide precipitation to lower metal concentrations. Secondary treatment is then needed to 
polish or remove lower concentrations of metals. 

Figure 5-18 
NALMET Molecular Structure 

After metals precipitation, the resulting suspended solids (along with residual suspended solids 
in the primary effluent) are coagulated to produce larger particles for removal by settling and 
filtration. Ferric chloride is typically employed as a coagulant for this purpose along with 
cationic and anionic polymers. Ferric iron has the advantage of also providing iron 
coprecipitation to enhance trace metals removal. Ferric chloride acts as an acid, lowering the pH 
from the level used in desaturation. Additional acid may be added to optimize coagulation and 
metals removal. Selenite removal with iron is favored at pH below 6.5. 

CC
SS

SS

 

CC
SS SS

CC
SSSS

CC  
SSSS

CC
SSSS

CC  
SSSS  

NNAALLMMEETT  

0



 
 

FGD Wastewater Management 

5-19 

 

Figure 5-19 
Effect of pH on Iron Co-precipitation of Cations and Anions (EPRI Rep No. CS-4087) 

Metal precipitation and coagulation reactors should be designed with flocculating mixers, and 
should minimize shear, which produces fine solids that are then difficult to remove. This may not 
be a factor if only solids are to be removed to 30 mg/L, but when metals are now regulated to 
ppb or ppt levels, even a small loss of metal precipitates can be significant. Figure 5-20 
illustrates the impact of use of a ferric chloride mix tank mixer with a small-diameter, high-speed 
mixer. The mixer had an rpm of 115 and an impeller tip speed of over 10 feet per second. The 
apparent flocculation size was higher in the surface of the tank where the chemical was added 
and appeared to be smaller in the effluent pipe. 

0



 
 
FGD Wastewater Management 

5-20 

 

Figure 5-20 
Samples from Ferric Chloride Mix Tank Before (left) and After Passing Through Mixer 

Particle size and settling characteristics can also be enhanced by recirculating sludge from the 
clarifier to the ferric mix tank but only if a low-shear pump and flocculator mixers are employed. 
Otherwise, any recirculated solids will only be sheared to a small size, thereby negating the 
benefits of recirculation. By using flocculating mixers and positive displacement pumps, one 
FGD wastewater treatment system has been able to achieve cadmium removal to less than 1 ppb 
through iron co-precipitation, with sludge that had the characteristics of fine sand. 

The iron-coagulated wastewater in Figure 5-20 was subsequently flocculated with a polymer, 
which resulted in good suspended solids removal by clarification and filtration. However, the 
clarified effluent still had considerable reddish color and significant mercury in the 0.45- to 
5-micron size range, indicating that there is a considerable amount of fines in the water that are 
not successfully flocculated by the polymer. 

Secondary Clarification 

Secondary clarifiers should be limited to an overflow rate of approximately 0.33 gpm/sf. Use of 
lamella clarifiers can reduce the footprint if the clarifier is to be located in a building. Lamella 
clarifiers have limitations that need to be overcome or accepted if used. Effective overflow rate 
(compared to conventional clarifier) should be reduced to less than 0.2 gpm/sf due to higher 
velocity between the plates. Lamella clarifiers tend to be tall, and so all mix tanks need to be 
elevated with gravity flow in straight pipes between mix tanks to reduce shear. Sludge volume is 
limited in a sludge hopper, so a larger thickener bottom is recommended to provide adequate 
sludge volume to have effective sludge recirculation to the iron mix tank. Sludge recirculation 

0



 
 

FGD Wastewater Management 

5-21 

must be optimized and polymer addition minimized to produce a solid that will slide easily down 
the lamella plates. Otherwise, there can be a tendency of the sludge to stick to the plates, causing 
sudden breakthrough of solids and a frequent maintenance job of draining the water level below 
the plates and cleaning them. 

Filtration 

Media Filters 

Filtration is a necessity if metals removal is required. Sand filters can reduce TSS to 1 parts per 
million, and generally remove solids that are in the 5-micron range and larger. Filters, however, 
are prone to scaling. Scaling can be reduced, but not eliminated, if hydrochloric acid is used for 
pH control instead of sulfuric acid. Filters add to the complexity of the process and increase all 
of the treatment unit sizes because of backwashing. If TSS is greater 100 mg/L, then 
backwashing becomes so frequent that the plant can become overloaded. 

Membrane Filtration 

Membrane filtration is being used more frequently for metals removal. However, membranes are 
more prone to scaling and are also sensitive to polymer usage in the plant. As the pore size 
decreases, the head loss increases and flux decreases, adding to the size and cost of the 
technology. 

Other Tertiary Treatment Options 

Advanced Metals Removal. EPRI is conducting research on advanced metals removal working 
with facilities to conduct treatability testing of selenate and mercury removal. The results of 
EPRI treatability testing of a metallic iron cementation approach is summarized in Report 
1016191 [10].  

Sorption 

In addition to organosulfide treatment, some non-FGD wastewaters have been successfully 
treated with ion exchange resins with sulfide functional groups. Due to the high affinity of 
mercury for sulfides, these expensive resins (up to $2,000/cubic foot) are not regenerable, and 
therefore are best used for applications with low-flow wastewaters, such as from dental sinks. 

Selenium Removal 

Selenium removal is broken into selenite versus selenate treatment. Selenite treatment is difficult 
but has been shown to work using iron hydroxide sorption. The process is effective over a 
narrow pH range of 6 to 6.5. Selenate removal for FGD wastewater is more problematic. Three 
processes have been demonstrated at the pilot level, but these processes need further 
demonstration on FGD wastewater. 

0



 
 
FGD Wastewater Management 

5-22 

 

Figure 5-21 
ABMet Process Flow Diagram 

 

 

Figure 5-22 
ABMet Pilot Plant 

Wastewater 
Source 

Flush Pump(s) 

Solids 
Removal 

(By Others) 

Nutrient Tank

Nutrient 
Pump(s) 

Feed Pump(s) ABMet Reactor 1 ABMet Reactor 2Second-Stage 
Pump(s)

Effluent 
Pumps(s) 

Effluent 

Flush Storage 

Spent Flush Storage 
& Settling

Solids 
Disposal 

0



 
 

FGD Wastewater Management 

5-23 

Of the experimental selenium removal processes, the most advanced is the ABMet Process 
(Figure 5-21) owned by GE Water, which recently was pilot tested with FGD system wastewater 
over 5 months (Figure 5-22). This pilot plant employed two-stage anoxic reactors. The first 
reactor was used to denitrify nitrates in the wastewater, as well as reduce some of the selenium to 
elemental selenium. In the second stage, the remaining selenium was reduced. Results of the test 
are shown in Figure 5-23. 

 

Daily Duke Laboratory Se Data

0

200

400

600

800

1000

1200

1400

1600

1800

2000

29-May 7-Jun 18-Jun 27-Jun 6-Jul 17-Jul 26-Jul 6-Aug 15-Aug 24-Aug 5-Sep 17-Sep

Se
 (u

g/
L)

Feed Intermediate Effluent
 

Figure 5-23 
Pilot Plant Removal Data for ABMet Treatment of FGD Wastewater 

Sludge Dewatering 

Sludge is produced in primary and secondary clarification. There are three main technologies for 
sludge dewatering: centrifuge, belt press, and plate-and-frame press (Figures 5-24, 5-25, and 
5-26). While there are three possible technologies, the choice typically falls between a belt press 
and plate-and-frame press. Centrifuges tend to have excessive wear when treating the typically 
abrasive power plant solids. Also, centrifuges tend to segregate solids by size, with the centrate 
returning the fines to the process. This has a result of building fines in the treatment process, 
with adverse results on performance. 

Gypsum solids tend to be thixotropic in the 50 percent solids range, which means the solids tend 
to take the shape of and stick to the container in transit, thereby making them difficult to remove. 
Transit by truck also tends to release water from belt press dried sludge, which may be a disposal 